

Applicant: DAI VIET CO.,LTD
No. 276/19/13 Tran Hung Dao Street, Dong B Quarter, Dong Hoa Ward, Di An City, Binh Duong Province, Vietnam

The following samples were submitted and identified on behalf of the client as:

Sample description : TWIN BED WITH BOARD
Item/Style No. : 2055x751x1842
Country of origin : VIETNAM
Date sample received : January 15, 2024
Testing period : January 15, 2024 to January 19, 2024
Date confirmed information : January 22, 2024

Tests conducted: As requested by the applicant, please refer to attached pages for details.

Conclusion:

<u>Tested Sample</u>	<u>Standard</u>	<u>Result</u>
Submitted sample	Furniture - Bunk beds and high beds BS EN 747- Part 1:2012 + A1:2015 - Safety, strength and durability requirements BS EN 747- Part 2:2012 + A1:2015 - Test methods	Pass

AUTHORIZED BY
FOR INTERTEK VIETNAM LTD



LIEM MAI
HARDLINES GENERAL MANAGER

(This Report Shall Not Be Reproduced Wholly Or In Parts Without Written Approval From The Laboratory)

TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

1. Furniture - Bunk beds and high beds
BS EN 747- Part 1:2012 + A1:2015 - Safety, strength and durability requirements
BS EN 747- Part 2:2012 + A1:2015 - Test methods

Clause	Test Items	Result
4.	Safety requirements	
4.1	Construction	
4.1.1	General	P
4.1.2	Accessible holes gaps and openings	P
4.1.3	Bed base(s)	P
4.1.4	Safety barriers	P
4.1.5	Ladder or other means of access	P
4.2	Strength of ladder or other means of access - Attachment, deflection and strength	P
4.3	Strength of frame and fastenings	P
4.4	Stability	P
4.5	Fastening of the upper bed to the lower bed	NA
5	Instructions for use	P
6	Marking	P

Abbreviation: P = Pass; F = Fail; NA = Not Applicable; NR = Not Requested (by the applicant)

(This Report Shall Not Be Reproduced Wholly Or In Parts Without Written Approval From The Laboratory)



Photos Of Submitted Sample



END OF THE TEST REPORT

This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and on the basis of instructions and information and/or materials supplied by Intertek's Customer. The test results relate only to the specific items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party. Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at <http://www.intertek.com/terms>.

(This Report Shall Not Be Reproduced Wholly Or In Parts Without Written Approval From The Laboratory)

